">
 
Keep it simple... keep it going... and keep it!
 

Up

Search for Manuals
at Simplicity's Technical Publications Site

Enter the MFR Number:

Shirts, hats, mugs & more in the

You can make a contribution to support Simple trACtors online, safely and securely, using our PayPal account.

 

HYDRAULICS
L-12 Loader 
(2013556)

hydraulics.jpg (59594 bytes)
Click for a closer view

ITEM

PART NUMBER

QTY.

DESCRIPTION

1

2019060

1

LEVER ASSY., idler

   

1

914929

LOCKNUT, 3/8NF

2

919 363

1

CAPSCREW, 1/2"NC x 2"

   

2

923912

FLAT WASHER, 1/2

   

1

916966

LOCKWASHER, 1/2

   

1

916951

NUT, 1/2NC

3

2019067

1

SPACER

4

922522

5

CONNECTOR, 9/ 10 St. (Incl. O-RING)

   

1

921885

O-RING, .468" I.D.

5

2019101

1

SPRING, tension

6

922523

3

CONNECTOR, 9/16, 90 elbow (Incl. O-RING)

   

1

921885

O-RING, .468" I.D.

7

2019051

1

SHIELD, "V" belt

   

1

908295

CAPSCREW, 1/2NC x 1/2

   

1

916964

LOCKWASHER, 1/4

   

1

916622

NUT, 1/4NC

8

2019048

1

PULLEY, "V" belt

9

------

1

PUMP ASSY., (Refer to Loader Pump for Components)

10

2019069

1

TUBE ASSY., lift

11

2019064

2

HOSE ASSY., 1/4 x 18 (1 wire)

12

2019065

2

HOSE. ASSY., 1/4 x 50 (1 wire) (Incl. O-RINGS)

   

1

921885

O-RING, .468" I.D.

13

------

1

VALVE ASSY., control (Refer to Loader Control Valve for Components)

   

2

919929

CAPSCREW, 1/4NC x 2

   

1

916964

LOCKWASHER, 1/4

   

1

910022

NUT, 1/4NC

14

2019173

2

LINK, chain

15

910873

1

CAPSCREW, 1/4NF x 2-3/4

   

1

921702

LOCKNUT, 1/4NF

16

2011617

2

KNOB, control handle,

17

2019044

1

HANDLE, bucket control

18

2019015

1

HANDLE, lift control

19

2019163

1

ORIFICE PLATE, restrictor 3/32" hole

20

2019063

1

CONNECTOR, 9/16" run tee (Incl. O-RING)

1

921885

O-RING, .468" I.D.

21

2019071

1

TUBE ASSY., return

22

2019070

1

TUBE ASSY., pressure

23

916431

1

CAPSCREW, 5/16NC x 1

   

1

917356

LOCKWASHER, 5/16

   

1

917372

NUT, 5/16NC

24

921409

1

CONNECTOR, 3/4 St. (Incl. O-RING)

   

1

921349

O-RING, .468" I.D.

25

2019059

1

TUBE: ASSY., suction

26

905855

1

KEY, 1/4" Sq.

27

2019109

1

CONNECTOR, filter st. (Incl. O-RING)

   

1

921349

O-RING, .468" I.D.

 

2019049

1

PULLEY, "V" belt, 4-1/4"

29

2019303

1

"V" belt

30

2019101

1

IDLER

31

2019061

1

SPACER, control handles

Source: Allis-Chalmers Dealer Parts Catalog, Attachments for B-1, B-10, B-12 BIG TEN, B-110, B-112 Wheel Tractors, Form D-98, Nov 67] 

 

 

 

NOTE: This site is designed to be viewed in at least 1024 x 768 resolution in Internet Explorer v6 or later, Mozilla Firefox v4 or later, and Google Chrome.  It may not display correctly in other resolutions or on other devices.  Links on this site are monetized.  We assume NO liability or responsibility for the accuracy of ANY data on this site.    
1998 - 2011 by Simple trACtors LLC, North Brookfield, MA. All rights reserved.

 

Please support our sponsors  . . . 
and help keep this site free for your use.